Westmoreland Mechanical Testing ¢ Research, Inc.
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WM TerR is a technical leader in the material testing industry. RERRLERES

April 28, 2005 CERTIFICATION Section 1 of 1

WMT&R Report No. 5-26097
P.0O. No. 19386R9

WMTER Quote No. QN250563
Req. No. 4315

MetalTek International

Tha Carandalat Nivicinn

8600 Commercial Blvd.
I-55 Industrial Park
Pevely, MO 63070-1528

Attention: Rick Suria

Subject: All processes, performed upon the material as received, were conducted at WMT&R, Inc. in accordance with the WMT&R Quality Assurance Manual, Rev. 9, dated 4/1/2000.

The following tests were performed on this order: TENSILE

TENSILE RESULTS: ASTM E21-03a

Requirements: UTS ksi (Min 95\Max -—) 0.2% YS ksi (Min 72\Max ) 4D Elong. % (Min 32\Max -—) Modulus Msi (Min 21\Max ---)
SOAK TIME: 5 Minutes

SPEED OF TESTING: 0.0050 in./in./min., 0.0500 in./min./in.

MATERIAL: 316 S/S

DISPOSITION: Acceptable
Sample TestLog | Temp. uTs 0.2% YS | Elong | RA | Modulus | Ult. Load | 0.2% YLD. | Orig. Final | 4D Orig | 4D Final | Orig. Area | Machine [ AWUAR
Number | °F ksi ksi % % Msi Ibf Ibf Dia. (in.) | Dia. (in.) | GL {in.) | GL (in.} (sg.in.) Number
Bar#1 (Lot#3012668/82743) | B75123 | -320 187.7 126.3 33 22 271 37740 25394 0.5060 | 0.4471 2.00 2.65 0.20109020 M9 A
Bar#2 (Batch#W019711) B75124 | -320 166.9 109.5 34 27 26.4 33500 21990 0.5086 | 0.4315 2.00 2.67 0.20077240 M9 A

AWR: A=ACCEPTABLE, U=sUNACCEPTABLE, R=REPORT

Y\Ro<s

April 28, 2005

" mo< E. 52/_,..__ MH Eo_ﬁ .ﬂ
KNOWINGLY OR WILLFULLY FALSIFYING OR CONCEALING A MATERIAL FACT ON THIS FCRM - ensile Su ﬂ_mj____mo_w

Technical Services Manag
OR MAKING FALSE, FICTITIOUS OR FRAUDULENT STATEMENTS OR REPRESENTATIONS
HEREIN COULD CONSTITUTE A FELGNY PUNISHABLE UNDER FEDERAL
STATUTES. THIS CERTIFICATE CR REFORT SHALL NOT BE REPRODUCED il , s i i 7 . e ot e
EXCEPT IN FULL, WITHOUT THE WRITTEN APPROVAL OF WMTR. INC _H_‘,,,:______rw J_H.__n.n.__::; Sis ____ﬁ.:. Aero SpPce, x.L :?C:ﬁu:.ﬁ {4 and Matertal ,wh.,.mh:_c._ Fields

Locations in r:::ﬁ:ﬁ n, PA V.S A ~Tel (724) 537-3131 and

Ranfirny D)X ~ Tl 44 :: 1205 261211
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WESTMORELAND MECHANICAL TESTING & RESEARCH, Inc

Stress vs, Strain Phone (724)537-3131
Customer: MetalTek International P.O. No.: 19386R9
WMT&R Report: 5-26097 WMT&R Quote No.: QN250563
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Test Log: BV5124
Test Temperature: -320 °F
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Test Date; 04/27/2005

Sample: Bar#2 (Batch#W019711)
Modulus: 26.4 Msi

0.2% Offget: 108.5 ksi

Ultimate Load: 33500 Ibf

Ultimale Stress: 166.9 ksi
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KNOWINGLY OR WILLFULLY FALSIFYING OR CONCEALING A MATERIAL FACT ON THIS FORM OR MAKING FALSE. FICTITIOUS OR
FRAUDULENT STATEMENTS OR REPRESENTATIONS HEREIN COULD CONSTITUTE A FELONY PUNISHABLE UNDER FEDERAL STATUTES.



Westmoreland Mechanical Testing e Research, Inc.
P.O. Box 388

Westmoreland Drive

Q@Emw.,.m:z\? Pa. 15696-0388 U.S.A.
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Telephone: 724-537-3131 Fax: 724-537-3151 - Nestisitals Tastind Labiomatiny
. .H.‘H\_m.a..,.__.:w.\ W wintr.com JRCCREINVED
WMTerR is a technical leader in the material testing industry. B21-01 & 621-02
August 23, 2005 CERTIFICATION

WMT&R Report No. 5-32228
MetalTek International Requisition No. 4335

Thm Mmee e daloi T
DO A A et
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8600 Commercial Blvd.
1-55 Industrial Park
Pevely, MO 63070-1528

Attention: Jim Galaske

Subject: All processes, performed upon the material as received, were conducted at WMT&R, Inc. in accordance with the WMT&R Quality Assurance Manual, Rev. 9, dated 4/1/2000.
The following tests were performed on this order: IMPACT and TENSILE

IMPACT RESULTS: ASTM E23-02
No Requirements
MATERIAL: Lincoln LNM4455

SAMPLE TYPE: Charpy V-Notch DISPOSITION: Report
Reference Lot No. | Batch TestLog | Sample | Temp. | Energy Mils % Shear | A\UNR
No. | Specimen ID Number Size " ft-lbs | Lat Exp | Fracture
Lincoln LNM4455 | 3018926 | 78309 | CVN-1| C26832 | Standard | -320 33 17 20 Report
Lincoln LNM4455 | 3018926 | 78309 | CVN-2 | C26833 | Standard | -320 36 22 25 Report
Lincoln LNM4455 | 3018926 | 78309 | CVN-3 | C26834 | Standard | -320 40 18 40 Report
Lincoln LNM4455 | 3017006 | 72262 | CVN-1| C26835 | Standard | -320 55 26 30 Report
Lincaln LNM4455 | 3017006 | 72262 | CVN-2 | C26836 | Standard | -320 53 34 30 Report
Lincoln LNM4455 | 3017006 | 72262 | CVN-3 | C26837 | Standard | -320 51 34 30 Report

A\U\R: A=ACCEPTABLE, U=UNACCEPTABLE, R=REPORT

Roy E. Starr\Matt Wojton

KNOWINGLY OR WILLFULLY FALSIEYING OR CONCEALING A MATERIAL FAGT ON THIS FORM ____Technical Services Manager\_____ Tensile Supervisor August 23, 2005
OR MAKING FALSE. FISTITIOUS OR FRAUDULENT STATEMENTS OR REPRESENTATIONS

HEREIN COULD CONSTITUTE A FELOMY PUNIZHABLE LWDER FEDERAL : - - - o = 7
STATUTES. THIS CERTIFICATE OR REPORT SHALL NOT BE REPRODUCED Test m___.__Q ,mx_.:..n.__...h:.z,_‘,.n H_..:,.. ..m__.J_.Z,ﬂ_m.i__.,__.... L..M utomotive, and Material ...um.,f,:_wrw Fields
EXCEPT IN FULL, WITHOUT THE WRITTEN ARFROVAL OF WMTR, INC = . 3 .! - = 1 ¢ r e o i 3 -
Locattons in Youngstown, P4 U.SA. ~Tel. (724) 537-3131 and

Banbury UK. ~ Tel +4470) 1295 2612711
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hwmw_‘.\ﬁm._‘hmu:hw.. H\q..m.ﬂl.ﬂrw Wtrwhrw.m .nmmu\.ﬁ m:._....._.nhu.r_llw mlua.ﬁh_ 1.._l.m ACCHERITER Materials Testing Labaratory
Website: www.wwmtr.com _

WMISR is a technical leader in the material testing industry. 621-01 & 621-02

August 23, 2005 CERTIFICATION

WMTER Report No. 5-32228
MetalTek International

IMPACT RESULTS: ASTM E23-02
No Requirements
MATERIAL: Metrude B316NF

SAMPLE TYPE: Charpy V-Notch DISPOSITION: Report
Reference Lot No. | Batch | TestLog | Sample | Temp. | Energy | Mils | % Shear | AAU\R
No. | Specimen ID | Number Size *F ft-lbs | Lat Exp | Fracture
Metrude B316NF | W021735 | CVN-1 | C26838 | Standard | -320 51 24 30 Report
Metrude B316NF | W021735 | CVN-2 | C26839 | Standard | -320 44 25 30 Report
Metrude B316NF | W021735 | CVN-3 | C26840 | Standard | -320 50 33 30 Report

AWUR: A=ACCEPTABLE, U=UNACCEPTABLE, R=REPORT

.F\w:..*... s :
A s, -] b ==
Roy E. ojton

KNOWINGLY OR WILLFULLY FALSIFYING OR CONCEALING A MATERIAL FACT ON THIS FORM Technical Services —Sm_._mm_mw__. z Ten : Ile w—._ﬁm_..{_mn.ﬂ Au gust 23, 2005

OR MAKING FALSE, FICTITHOUS O FRAUDULENT STATEMENTS O REFRESENTATIONS
HEREIN COULD CONSTITUTE A FELONY PUNISHABLE UNDER FEDERAL
STATUTES. THIS CERTIFICATE CR REPORT SHALL NOT BE REPRODUCED

EXCEFT IN FULL, WITHOUT THE WRITTEN APPROVAL OF WMTR, ING _ﬂ._wmt_& rf.‘:ﬁ.h.rw:,2..u,.__.S.ﬂ...r?.,:u,a__;:.h. Automotive, and Material ,u__ﬂ.,.:_:ﬂc« Frelds
B - . i = SR - T "
Locations tn Youngstown, PA U.S.A. ~ Tel (724)537-3131 and

Ranhiy TIH  ~ Tol” 444 (0} 1205 261211




Westmoreland Mechanical Testing e Research, Inc.
P.0. Box 388

Westmoreland Drive .ﬁ— A AT

Youngstown, Pa. 15696-0388 U.S.A. g gNONth

-WW_@%:...MQEMH. .HIMAH\M.W .wnlu.whrmh l.buwf\.. .xlu ] |r.m..ru_. ....I.lrﬁh |.ﬂh Materials Testing Laboratory
i ACCREDITED

. Website: www.wmtr.com
WMTerR is a technical leader in the material testing industry. 621018 621-02

August 23, 2005 CERTIFICATION

WMTE&R Report No. 5-32228

MetalTek International Requisition No. 4335

b o S o T T O e S
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8600 Commercial Blvd.
1-55 Industrial Park
Pevely, MO 63070-1528

Attention: Jim Galaske

Subject: All processes, performed upon the material as received, were conducted at WMT&R, Inc. in accordance with the WMT&R Quality Assurance Manual, Rev. 9, dated 4/1/2000.
The following tests were performed on this order: IMPACT and TENSILE

TENSILE RESULTS: ASTM E21-03a

Requirements: UTS ksi (Min 95\Max ---) 0.2% YS ksi (Min 72\Max --} 4D Elong. % (Min 32\Max —-) Modulus Msi (Min 21\Max ---)
SOAK TIME: 5 Minutes

SPEED OF TESTING: 0.0030 in./in./min., 0.0500 in./min.fin.

MATERIAL: Lincoln LNM4455 DISPOSITION: Acceptable
Reference Lot No. | Batch Testlog | Temp. uTs 0.2% YS | Elong | RA | Modulus | Ult. Load | 0.2% YLD.
No. | Specimen ID | Number | °F ksi ksi % % Msi Ibf Ibf
Lincoln LNM4455 | 3017006 | 72262 | T1| C26830 | -320 176.4 1124 48 41 23.2 16980 10820

AWUR: A=ACCEPTABLE, U=UNACCEPTABLE, R=REPORT
DISPOSITION: Acceptable

Reference | LotNo. | Batch TestLog | Orig. Final |4D Orig | 4D Final | Orig. Area | Machine Bcﬁm
No. | Specimen ID | Number | Dia. (in.) | Dia. (in.) | GL (in.) | GL (in.) ﬁm. in.} Number _
Lincoln LNM4455 | 3017006 | 72262 | T1| C26830 | 0.3501 | 0.2678 | 1.40 2.07 | 0.08626626 M9 A _

A\WUR: A=ACCEPTABLE, U=UNACCEPTABLE, R=REPORT

Roy E. Starr\Matt Wojton
KNOWINGLY OR WILLFLLLY FALSIFYING OR CONCEALING A MATERIAL FACT OGN THIS FORM Technical Services ?__m_._mmmD Tensile w_.._ﬂ.m?___wo_. )Emcm* 23, 2005
OR MAKING FALSE, FICTITIOUS OR FRAUDULENT STATEMENTS OR REPRESENTATIONS
HEREN COULD CONSTITUTE A FELONY PUNISHABLE UNDER FEDERAL ) } . .
STATUTES, THSCERTINCATE QRREPORT SHALL NCT 85 REPRODUCED esting Specialists for Aerospace, Automotive, and Material Testing g Fields
EXCEFT IN FULL, WITHOUT THE WRITTEN AFPROVAL OF WMTIL ING ¢ - !

Locations tn Youngstown, P4 U.S.A. ~Tel (724) 537-3131 and

Banbury 1)K ~ Tof +d4 (1)) 1705 261771



Westmoreland Mechanical Testing er Research, Inc.
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Westmoreland Drive

Doungstown, Pa. 15696-0388 1U.5.A.

o Accredited
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WMTeHrR is a technical leader in the material testing indus try. 62101 & 621-02

August 23, 2005 CERTIFICATION

WMT&R Report No. 5-32228
MetalTek International

TENSILE RESULTS: ASTM E21-03a

Requirements: UTS ksi (Min 95\Max —) 0.2% YS ksi (Min 72\Max —) 4D Elong. % (Min 32\Max ---) Modulus Msi {(Min 21\Max ---)
SOAK TIME: 5 Minutes

SPEED OF TESTING: 0.0030 in.fin./min., 0.0500 in./min./in.

MATERIAL: Metrude B316NF DISPOSITION: Acceptable

Reference Lot No. | Batch | TestLog | Temp. uTs 0.2% YS | Elong | RA | Modulus | Ult. Load | 0.2% YLD. | Orig. Final |4D Orig [ 4D Final | Orig. Area | Machine [ AW\R
No. | Specimen ID| Number | °F ksi ksi % % Msi Ibf Ibf Dia. (in.) | Dia. (in.) | GL (in.) | GL {in.) (sg. in.) Number
Metrude B316NF | W021735 | T1 C26831 | -320 166.6 102.1 38 | 31 24.3 16070 9842 0.3504 | 0.2912 1.40 1.93 | 0.09643131 el A

AWU\R: A=ACCEPTABLE, U=UNACCEPTABLE, R=REPORT
TENSILE RESULTS: ASTM E21-03a

Requirements: UTS ksi (Min 95\Max —) 0.2% YS ksi (Min 72\Max —-) 4D Elong. % (Min 32\Max ---) Modulus Msi (Min 21\Max ---)
SOAK TIME: 5 Minutes

SPEED OF TESTING: 0.0030 in./in./min., 0.0500 in./min./in.

MATERIAL: Lincoln LNM4455 DISPOSITION: Unacceptable
Reference Lot No. | Batch TestlLog | Temp. uTs 0.2% YS | Elong | RA | Modulus | Codes | Ult. Load | 0.2% YLD.
No. | Specimen ID | Number | °F ksi ksi % % Msi Ibf Ibf
Lincoln LNM4455 | 3018926 | 78309 | T1| C26829 | -320 157.5 114.3 16 18 23.3 H 15210 11030

AVUR: A=ACCEPTABLE, U=UNACCEPTABLE, R=REPORT
DISPOSITION: Unacceptable

Reference Lot No. | Batch TestLog | Orig. Final | 4D Orig [ 4D Final | Orig. Area | Machine AUR
No. | Specimen ID | Number | Dia. (in.) | Dia. (in.) | GL (in.) m._.. (in.) (sq. in.) Number
Lincoln LNM4455 | 3018926 | 78309 | T1 | C26829 | 0.3506 | 0.3168 1.40 1.63 0.09654142 M9 u

Requirements provided by MetalTek International
H - Failed outside gage length.

T2

August 23, 2005

KNOWINGLY DR WILLFULLY FALSIFYING OR CONCEALING A MATERIAL FACT ON THIS FORM
OR MAKING FALSE, FICTITIOUS OR FRAUDULENT STATEMENTS OR REPRESENTATIONS
HEREIN COULD COMSTITUTE A FELONY PUNISHABLE UNDER FEDERAL

STATUTES. THIS CERTIFICATE Of REPORT SHALL NOT BE REPRODUCED

EXCEPT (N FULL, WITHOUT THE WRITTEN APPROVAL OF WMTR, INC .|___|.‘..,2_?:_1 ,..mmup;._:w‘;.w.hr,,k}:,...__ﬁ___\._,&._.._:.:.pﬂ l._\.__:?:_mt:.«_ﬁ..ﬁ and Material ..._..h._,,.h__..___ﬁ_.n.w Frelds
X . . X T gp Gt i A
Locations in Youngstown, PA ‘U.SA. ~Tel. (724)537-3131 and

4
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WEST

ORELAND MECHANICAL TESTING & RESEARCH, Inc

Stress vs. Strain

Phone: (724)537-3131

Customer: MetalTek International

WMT&R Report: 5-32228

Requisition No.: 4335
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20 3 Ultimate Stress: 157.5 ks E 20 4 Ultimale Stress: 166.6 ksl E
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T
-0.0020 0.0000 0.

0020 0.0040

0.0060 0.0080 0.0100 0.0120 0.0

T
140

0.0160 0.0180 0.0200

Strain (in.fin.)

KNOWINGLY OR WILLFULLY FALSIFYING OR CONCEALING A MAT

ERIAL FACT ON THIS FORM OR MAKING FALSE. FICTITIOUS OR

FRAUDULENT STATEMENTS OR REPRESENTATIONS HEREIN COULD GONSTITUTE A FELONY PUNISHABLE UNDER FEDERAL STATUTES.
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